

Report Number :

TRPA26003446



Intertek India Private Limited

501, Palladam Road, Thennampalayam, Tirupur – 641604.

Tel : 91-421- 430 6600, Fax : 91-421-430 6700

Registered Office : E-20, Block B-1, Mohan Co-Operative Industrial Area, Mathura Road, New Delhi -110044. Web site : www.intertek.com.

TEST REPORT

NUMBER : TRPA26003446
DATE : 11-Jun-2026

Overall Rating	
Pass	(X)
Fail	()
Not Provided	()

Applicant Provided Information

Sample Description : COTTON CANVAS TOTE BAG
One piece of bag sample submitted.

Date Received/Date Test Started : 09 Jun 2026

Order No : -
Color : GREIGE
Style No : 2800/A250/B001
Fiber Content : Cotton, 185 Grams
End Use : PROMOTIONAL

TEST CONDUCTED : AS PER THE REQUEST OF THE APPLICANT. FOR FURTHER DETAILS PLEASE REFER TO ENCLOSED PAGE(S)

AUTHORIZED BY
FOR Intertek India Private Limited [Analytical - Tirupur]

P. Naveen

NAVEEN PERISETLA
ASSISTANT LAB MANAGER- ANALYTICAL

Naveen Perisetla, Assistant Lab Manager- A
naveen.perisetla@intertek.com

Signing Date: 2026-06-11 18:08:40 +05:30

intertek

TEST REPORT

NUMBER : TRPA26003446
DATE : 11-Jun-2026

CONCLUSION :

Formaldehyde	M
Lead in Substrate	N/A
Lead in Surface Coating	N/A
Phthalates	N/A
Flammability Test	N/A

NOTE : M = MEETS REQUIREMENT, F = FAILS TO MEET REQUIREMENT
* = REQUIREMENT NOT PROVIDED, N/A = NOT APPLICABLE
= EXEMPTED NR = NOT REQUESTED
**=INCONCLUSIVE D = DATA
= SEE REMARK C = Confirm Label

1. Statement of conformity is based on the simple acceptance rule without using measurement uncertainty.
2. In this report results relate only to the item tested.
3. Laboratory reports the final test results in test report. Any additional information, if required will be provided on request.
4. Samples received in good condition.
5. Testing has been performed as per the applicant's request.
6. Sampling is not done by Laboratory.
7. Environmental conditions followed at the time of testing as per International methods/customer requirements.
8. The Test Results Reported Apply To The Sample As Received

NOTE :

TESTED COMPONENTS:

A- WOVEN BAG (GREIGE)
A1- BASE (LIGHT BIEGE)

TEST REPORT

NUMBER : TRPA26003446

DATE : 11-Jun-2026

Test Conducted (As Requested By The Applicant)

1. Formaldehyde

BS EN ISO 14184-1:2011.

A1

BDL

Requirement

<300 mg/kg

REMARK:

BDL: Below Detection Limit

Detection Limit: 16 mg/kg

mg/kg: Milligram/Kilogram

mg/kg=ppm

<: Less Than

2. Lead in Substrate

CPSC-CH-E1001-08-2012.

N/A: Not Applicable

Requirement

-

REMARK:

N/A: Not Applicable Due to Base

3. Lead in Surface Coating

CPSC-CH-E1003-09-2011.

N/A: Not Applicable

Requirement

-

REMARK:

N/A: Not Applicable Due to Base

4. Phthalates

CPSC-CH- C1001-09.4:2018.

N/A: Not Applicable

Requirement

-

REMARK:

N/A: Not Applicable Due to Base

TEST REPORT

NUMBER : TRPA26003446

DATE : 11-Jun-2026

5. Flammability Test

16 CFR 1610-2023.

<u>SPECIMEN NO.</u>	<u>Original (Sec.)</u>	<u>Requirement</u>
3.	N/A: Not Applicable	-

REMARK:

N/A - Flammability testing is not applicable, as the product is a tote bag and not a wearable item.

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Addressee in respect of this report and only accepts liability to the Addressee insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute.

<http://www.intertek.com/terms>.

END OF THE TEST REPORT